SNOWTHROWER

*Models 52794010 &G2474010 - °

. Safety Rules ¢ Assembly * Operation
«Maintenance * Adjus’rmen’rs sRepair Parts




TABLE OF CONTENTS

.................. 2
SAFETY RULES......... A eeeeeennenes 2-4
SYMBOLS ....coicvimrmnnisiennnisnnns N 4-5
ASSEMBLY ..uveieriverimnennsrsrssssrinsniine 6-9
OPERATION ...iiciivernniinsiiediareniens: 10-15
MAINTENANGE vvvveeecrsssnisarsrenseess 161 8

SERVICE AND ADJUSTMENTS...... 192
STORAGE ..o eeveecresinisivsssesssssaans 25
TROUBLE SHOOTING .iiueeeeeesinisns 26
"REPAIR PARTS .oeeveeesnscvnessessorsnnns 27-42
DISTRIBUTOR'S LIST.ucisuvemiivienid3 .
WARBRANTY vovivennniiafiniihosn i v BackiPage

NOTICE: Photographs and illustrations in this manual may not show your model but are for

reference only.

A

SETTING-UP, TRANSPORTING, ADJUSTING OR MAKING REPAIRS.

IMPORTANT: SAFETY STANDARDS REQUIRE OPERATOR

SAFETY RULES

ALWAYS DISCONNECT SPARK PLUG WIRE AND PLACE WIRE WHERE IT CAN-
NOT CONTACT SPARK PLUG TO PREVENT AGCIDENTAL STARTING WHEN

PRESENGE CONTROLS TO

MINIMIZE THE RISK OF INJURY. YOUR SNOW THROWER 1S EQUIPPED WITH SUCH
CONTROLS. DO NOT ATTEMPT TO DEFEAT THE FUNCTION OF THE OPERATOR
PRESENCE CONTROL UNDER ANY CIRCUMSTANGCES. :

BEFORE USE

+ Read the Owner’s Manual carefully. Be
thoroughly familiar with the controls andthe .

proper use of the snow thrower. Know how ™

10 stop the snow thrower and disengage the
controls quickly. _

« Do not operate the snow thrower without.
wearing adequate winter outer garments. .
Wear footwear that will improve footing on
slippery surfaces.

+ Keep the area of operation clear of all

persons, particularly small chiidren, and" _;

pets. . i
». Thoroughly inspectthe areawherethe snow '
thrower is to be used and remove all -’
doormats, sleds, boards, wires, and other
foreign objects. o
.+ Use extension cords and receptacles -as
specified by the manufacturer for all snow
throwers with electric drive motors or with
factory-instalied or optional starting motors.
+ Use only attachments and accessories
approved by the manufacturer of the snow
thrower (such aselectric starterkits, etc.).

« Never operate the'snow thrower without .
good visibifity -or light. Always be sure of
your footing, and keep ‘a firm hold on the
handles.‘Walk; never run.

« This snow thrower is for use on sidewalks,

driveways; and otherground level surfaces.
Do not attempt to clear on steep sloping
. surfaces.. DO_NOT USE SNOW
THROWER?: ON' SURFACES ABOVE
. ‘GROUND ‘LEVEL such as roots of
residénces, garages, porchesorothersuch
structures or.buildings.

«:iCheck all bolts at frequent intervals for
propertightnesstabe surethe snowthrower

. is In safe working condition.

- Diséngage clutch and shift into neutral
“¢hefore starting the engine.

"'.-‘.e“j'l‘;fe"fi'fgahg_ine and snow thrower adjust to

. outdoprtemperatures before startingtoclear
SNOW.

FUEL SAFETY .

., Handlefuelwith care; itis highly flammable.

«"Use an approved fuel container.

» Checkfuelsupplybefore each use, allowing
space for expansion as the heat of the

engineand/orsuncancause fuelto expand.

Fill fuel tank outdoors with extreme care.
Never fill fuel tank indoors.

Replace fueltank cap securely and wipe up
spilied fuel.

« Never remove fue!tank cap or add fuelto
running engine or hotengine. -~ = -~

a




Nevet storefuel or.snow thrower with fuslin
the tank inside a building where fumes may
reach an open flame or spark.

OPERATING SAFETY

Do not-put hands or feet near or under
rotating parts. Keep clear of the discharge
opening at all times.

Never operate the snow thrower without
proper guards, plates or other safety
protective devices in place. o

Never allow children or young teenagers to

operate the snow thrower and keep them
away while itis operating. never allow adults
to operate the snow thrower without proper
instruction.

Alwayswear safety. glasses or eye shields
during -operation’ of while performing an -

adjustment or repair to protect eyes from
foreign objects that may be thrown from the
snow thrower.

Exercise extreme caution when operating
on orcrossinggraveldrives.walks,orroads.
Stay alert for hidden hazards or traffic.

Do not clearsnow across thetace of slopes.-

Exercise caution when changing direction

\

on slopes. Do not attempt to clear steep

slopes.

Never operate the snow thrower near glass
enclosures, automobiles, window wells,
drop-offs, and the like without proper

adjustment of the snow discharge angle. -

Keep children and pets away.

Never operate the snow thrower at high
transport speeds on slippery surfaces. Look
behind and use care when backing.

Do not run the engine indoors, except when
étarting the engine and for transporting the::”

snow thiower in orout of the building. Open
the outside doors; exhaust fumes are
dangerous (containing CARBON

MONOXIDE, an ODORLESSand DEADLY

GAS):

Take all possible precautions when leaving
the snow thrower unattended. Disengage
the auger/impeller, stopengine, and remove
key.

Do not overload the machine capacity by
aftempting to clear snow at too fast a rate.

Never direct discharge at bystanders or
allow anyone in front of the unit.

Tuse. LT Terd T s B
"« Never store the show thrower with fuel in

+ Donotoperatethemachine while underthe

Influence of alcohol or drugs or when very
tired. o '

+ Do not operate this machine if;you are

taking drugs or other medication which can
cause drowsiness or affect your ability to
operate this machine.

. Do not use this machine if you are mentally

orphysically unable to operate this machine
safely.

SAFE STORAGE
« AlwaysrefertoOwner’s Manualinstructions

forimportant details if the snowthroweristo
be stored for an extended period.

. Disengage power to the auger/impeller

stiita
SRR

when.snow thrower is transgorted or not in
" L A . 3-4_:.'_;‘,?;_'_; . 'Z‘," .

. the fueltankinside.a building whergignition
sources are presentsuch as hot water and

“ispace heaters, cléthes dryers, andthe like.

Allow the engine to cool before storing in
any enclosure.

RF;PA!RIADJUSTMENTS SAFETY
. After striking aforeign object, stoptheengine
(motor) and removethe wire from the spark

plug, or disconnect the cord fram electric
motor. to prevent accidental starting.
Thoroughly inspect the snow thrower for
‘any damage, and repair the damage before
restarting and operating the snow thrower.
If the snow thrower should start to vibrate
abnormally, stop the engine {(or electric
motor) andcheckimmediately forthe cause.
Vibration is generally a warning of trouble.

. Stoptheengine (or electricmoto rywhenever

iyou leave the operating position, before
unclogging the auget/impelier housing or
discharge guide, and when making any
repairs, adjustments, or inspections.
Disconnect the spark plug and keep the
‘wire away from the plug or disconnect cord
from electric motor.

« When cleaning, repairing, of inspecting,

make certain the augerfimpeller and all
moving parts have stopped. Disconnectthe
spark plug andkeepthe wire away fromthe
plug to prevent accidental starting.’.




« Never, attempt to make any adwstmentsj"j ‘

. whilethe engineisTunning (exceptwhen
speclflca!ly recommended in this
manua! or the engine manual) -

.. Maintain or repiace safety and mstructlon
labels, as necessary.

+ Runthe snow thrower afew mlnutes after

throwing snowto preventfreeze up ofthe
auget/i mpel!er

PR
P
3 - .
: e B . L

ALOOK FOR THIS SYMBOL TO
POINT OUT IMPORTANT SAFETY
PRECAUTIONS. IT MEANS--ATTEN-
TION!!! BECOME ‘ALERT!!! YOUR:.
SAFETY. 1S INVOLVED. - , :
California Proposmon 65.
WARNING! »
The engine exhaust from this product
contains chemicals known to the State
of California to cause cancer, birth de-
fects or other reproductive harm.

' ENGINE RUN ELECTRIC
ENGINE START LECTR!
ENGINE sfép o CHOKE OFF CHOKE ON THROTTLE
- ) _/ [ ]
‘stow «  NEUTRAL PRIMER IGNITION KEY
o BUTTON
(GNITIONOFF  IGNITION ON FUEL o FUEL OIL
_ : MIXTURE -

O/‘\ ?%.‘l‘.

TRANSMISSION DRIVE CLUTGH  AUGER CLUTCH

i

"4

REVERSE

AUGER/ FORWARD

COLLECTOR




DISCHARGE
CHUTE - UP

JGNITION KEY INSERT TO POSITION

RUN PULL OUT TO STOP

:DISCHAF?GE

CHUTE -
TURN LEFT

CAUTION

o€
KEEP HANDS, FEET,

AND CLOTHING
AWAY!

"READ OWNER'S KEEP

MANUAL BYSTANDERS
AWAY

" DISCHARGE.

GHUTE - DOWN CHUTE -
.POSITION TURN RIGHT

DO NOT USE HANDS
TO UNCLOG
DISCHARGE CHUTE.

v 3

I\‘\Il“h“{\“‘l

BEWARE OF HOT SURFACE

THROWN
OBJECTS




1- Paris Box Containing::*'-»s N
1 - Container of W30 Ofl

1 - Electric Starter Cord 9.5 Ft. ' "t L
(if equipped with electric start)
1 - Bag of Assembly Parts

" CONTENTS OF PARTSBAG

*2 = Spare 1/4 - 20 Locknuts

EﬂIlllllll\lllilﬂli|lIlllllllllllﬂ!llllilllIlllllliIIII!lll\llllllﬂllll

LN

2 _ 3/8 Inch Flat Washars

*2 - Spare Shear Bolts (1'1.4;20 % 1-3/4 In.) 1 -13/8 Inch Lockwaish_er

"2 - Spare Spacers 3-3/8 - 16 Hex Nut

2 - Knobs
1 - 3/8-16 x 2 Inch Hex Head Screw 5 11/32 Inch Flat washer 2 - Cotter Pin

*Non-Assembly Parts




~ ASSEMBLY R
) WER

TOOLS REQUIRED FOR ASSEMBLY TO REMOVE SNOW"fHO
1- Knife (to cut carton and plastic ties) FROM CAR,TON (See FIG. 1-ASSY)
9. 1/2 Inch Wrenches (of adjustable Locate and remove loose parts from carton.

wrenches) « Remove top pallet from carton.
- i « Cut and discard the plastic ties that secure
2 3:: een ;r;‘c;t;)Wrencpes (or adjustable the crank assembly to the pallet and place
' the assembly aside. ,

2. 8/4 inch Wrenches (of adjustable . Cutallfour corners of the carton from top10

wrenches) bottom.and lay the panels flat.
1- Pair Pliers or Screw Driver (to spread . Cutthe bands holding the snow thrower 0
colter pin) the lower-pallet.
FIG. 1-ASSY shows the snow thrower inthe + Remove the packing material from the
shipping position. - ' control panel and upper handle assembly.
Lower . Loosen{donotremove)bothboits securing
Handle the upper and lower handles. Swing the

upper handle into the operating position.
« Cut and discard the packing ties securing

ihe clutch cables to the lower handle.
NOTE: lf the cables have become
disconnected from the clutch levers, reinstall
the cables as shown in FIG. 3-ASSY.
NOTE: Make sure the cables are not caught
between the upper and lower handie.

FIG. 1-ASSY w7* Fitting

FIG. 2-ASSY shows the snow thrower
completely assembled.

Referencetothe right and left hand side ofthe
snowthrowerisfromthe operaior’s position at
the handie.  shifter '

Traction -
Avger. 0\ Tacton FIG. 3-ASSY
Clutch oige—t Lever . Tighten two upper handle bolts securely.

Lever . :
° Chute Crank  ° Rollthe snow thrower off the skid by puliing

Assembly on the handle.
Clutch A HOW TO SET UP YOUR SNOW
Cable THROWER ,

TO SET THE SKID HEIGHT

. Your snow thrower is equipped with height
adjust skids (See FiG. 2-ASSY) on the
outside of the-auger housing. To adjust the
skid height for different canditions, (See To

Adjust Skid Height paragraph in the

Service & Adjustments section of this

manual).

A CAUTION: If you are removing Snow
from any rocky or uneven surfaces,
raise the front of the snow thrower by

moving the skids down. Thiswillhelptoprevent
' rocks and other debris from being picked up
and thrown by the auger,

7




Crank

Eye Bolt 3/8 inch Flatwashers
| | " FIG.4-ASSY
TO INSTALL THE CRANK )
ASSEMBLY

On the right side of the handie, install the
following (found inparts bag)inthe lower
hole as shown in FIG. 4-ASSY:

1 -3/8x% 2inch bolt

2 - 3/8 inch flatwashers
1 - 3/8 inch lockwasher
1 - 3/8 inch Hex Locknut

Remove one 3/8" nylon locknut and
flatwasher from the "eye” bolt assembly
(on the chute crank assembly).

Install “eye” bolt through lower hole on the
left hand side of the handle (See FIG. 4-
ASSY for order of hardware).

Install the 3/8" flatwasher and the 3/8" nut
loosely on the “eye" bolt, as shown.
Carefully remove cotter pin, clevis pin and
universal joint pin from yoke end of crank
rod assembly. See FIG. 5-ASSY.

l Crank Rod
Assembly

Gear bracket
FIG. 5-ASSY

378 Inch Nylon Locknut a8 |nch Hex ]

i

3/8 Inch
Flatwasher

28 X 2
“Inch Bolt

3/8 Inch Flatwasher

Lock ’
ocknut 378 Inch Lockwasher

Place universal joint into end of worm gear
lining up large holes. Insert drilled pin
(ensure opening in pin is in line with
smalj openings in universal joint).
Piace yoke endof crank rod around universal
joint, lining up openings. Insert clevis pin
through assembly and secure with cotter
pin. Spread ends of cotter pin to lock in
place.

Tighten the "eye" bolt installed eatlier.
Tighten all handle bolts (See FIG. 4-ASSY).

Rotate the chute crank fuily clockwise and
fully counter-clockwise.

TO INSTALL KNOB

Threadthe hex nutontothe threaded end of

‘the lever. SEE FIG. 6-ASSY.

Thread the knob onto the threaded end of
the lever until it is snug against the hex nut
and the lip is pointed foward the engine.
Tighten the hex nut against the bottom of
the lever knob to lock in position.

;'ﬁ"lkgob

Hex Nut '
Lever ﬁ

FIG. 6-ASSY




TO INSTALL THE SHIFTER ROD

. “Attach shift rod, set aside* earlier; to the
shifter lever with one (1) flatwasher and (1)
cotterpin (found in partsbag) (See FIG.7-
ASSY).

. Place shift léver into sixth gear pasition.
Rotate speed rod on rear of motor frame

Clutch Shifter Lever Knob
Laver

Shifter Lever

Control
Panel

 Clutch
Cable,

Ciutch Cable
Shift Rod

 FIG. 7-ASSY"

counterclockwise down until it stops.

. Aligntrunnion nuton endof shift rod withthe
hole in the speed rod. NOTEShift rod-has

. been pre-adjusted atthe factory, if trunnion
nut does not align with hole in speed rod,
swist trunnion nut up-or down on shift rod
until it does line up.

. Put end of trunnion nut through hole in
speed rod and attach (1) flatwasher and
(1)cotter pin (found in parts bag) (See
FIG. 7A-ASSY). .

Shift Red  Trunnion Nut

FIG. 7A-ASSY

~TO ASSEMBLE SNOW.CHUTE .-

(FIG..8-ASSY)

. Remove back carriage boit.

Tilt chute back into operating position.
Replace carriage bolt from inside of chute.
Replace flatwasher and nylon locknut on
outside of flange.

Tighten carriage bolt securely. NOTE:
Check all carriage bolts in flange for
tightness.

Shipping
Position

Remove
Carriage
Bolt

Chute in
operating
position

Flange

Nyton Locknut

FIG. 8-ASSY

TO CHECK/ADJUST CLUTCH CONTROL
CABLES

The contro!l cables attached to the auger
clutch lever and traction clutch lever may
needto be adjusted before you useyour snow
thrower. . ) .

Refer to "To Adjust the Clutch Control
Cables" in the "Service and Adjustment”

. Mavetheshifterleverthrough alithe speeds
to ensure proper placement of the shifter
lever. .

section on checking or adjusting the control
cables. oo




KNOW YOUR SNOW THROWER

READ THIS OWNER’'S MANUAL AND SAFETY RULES BEFORE OPERATING YOUR
SNOW THROWER. Compare the iflustrations with your snow thrower to tamiliarize yourself
with the location of various.controls and.adjustments, Save this manual for future refetence.
Remote Chute Deflector Lever '

Speed Shifter Lever

Auger Drive Lever.

Primer
Button

Electric

tgnition
ey

Handle
Throtile Control

Choke

Controi Height Adjust Skid

A

vy

Iy

i I"l

Traction Drive Lever

Drift Cutters. -

A
v .
_ Chute
,,’."-:.,;jﬁ\[gq\f[e_‘c:tor :

TR

=x'} | ',- 7
,.";
Ll l

" Disgharge Chute
Crank -
Assembly’

N

FIG. 1-OP

This snow thrower conforms ta the safety standards of the American .Natiqn’al Standards

Institute.

Auger Drive Lever - Starts and stops the
auger and impeller (snow gathering and
throwing). :
Traction Drive lever - Propels the snow
thrower forward and in reverse.

Speed Shifter Lever - Selects the speed of
the snow thrower (6 speeds forward and 2
speeds reverse). :
Crank Assembly - Changes the direction of
snow throwing through the discharge chute.
Chute Deflector- Changes the distance the
snow is thrown. ) _
Discharge Chute - Changes the height and
direction the snow is thrown. =~

Height Adjust Skid - Adjusts the ground
clearance of the auger housing.

Ignition Key - Must be inserted to start the
engine.

Recoll Starter Handle - Starts the engine
manually.

Choke Contro! - Used to start a cold engine.
Primer Button - Injects fuel directly into the
carburetor manifold for fast starts in cold
weather.

Throttle control - Controls the engine speed.
Electric Starter Button - (if so equipped)-
Used to start the engine using the 120 V
electric starter.

Remote Chute Control Lever- Push forward
to discharge snow high and far. Pull remote

. jever back to discharge snow down.

Drift Cutters- ( if so equipped) Cuts a path
through snow drifts taller than unit.




AWARNING! Read Owner's Manual -

before operating machine. Never direct

discharge toward bystanders stop the engine
before unclogging discharge chute or auger
housing and before leaving the machine.

HOW TO USE YOUR SNOW

THROWER

TO CONTROL SNOW DISCHARGE

. Turnthecrankassemblytosetthe direction
of the snow throwing.

« Adjust snow chute deflector to set the
distance. Push remote lever forward to
discharge snow high and far. Pull remote

lever back to discharge snow down (See

FIG. 2-OP). '

FiG. 2-OP

TO STOP YOUR SNOW THROWER
« To stop throwing snow, release the auger

" drive lever (See FIG. 3-OP).

«. To stop the wheels, release the traction

. drive lever.

. Tostopthe engine, push the throttle control
leverto off and pull out the ignition key (See;
FIG. 1-OP).

Traction Drive Lever Auger Drive Lever
off

Hand

FIG. 3-OP

TO MOVE FORWARD AND

BACKWARD -

. To shift, release the traction clutch lever
and move the speed shifter lever 10 the
speed you desire. Ground speed is
determined by snow conditions. Select the

speed you desire by- moving the speed
shifter laver into the appropriate colored
area on the centro] panel.

Red - Wet, Heavy, Slushy, Extra Deep
Amber - Moderate

White - Very Ligit

Green - Transpott only -
Engage the traction clutch lever (See FIG.
3-OP, left hand). As the snow thrower
starts 1o move, maintain a firm hold on the
handles, and guide the snow thrower along
the clearing path. Do not attempt to push
the snow thrower.

This unit is equipped with a single hand
control feature. This will allow the operator
to hold both engaged levers with one hand
thus freeing other hand. -

To activate single hand control feature:

11

. Push down on both levers to engaged

position.

. Once éngaged eitherhand maybe removed

fromlevers. Bothleverswill remain engaged
as long as one is held down.

. Todisengagesingiehand control operation

reloase lever which is being held down and
both levers will automatically disengage.

+ To movethesnowthrowerbackward, move

the speed shifter lever into first or second
reverse and engage the traction clutch lever
{left hand).

IMPORTANT: Do notmove the'speed shifter
laver while the traction lever is down.

TO THROW SNOW
« Push down the auger drive lever (See FIG.

3-OP, right hand).

+ Release 1o stop throwing snow.




TO USE WHEEL LOCKOUT PIN

+ The.Iéft heind wheel is secured o the axle
with a klick pin {See FIG. 4-OP). This unit
was shipped with this klick pinin the locked
(through wheel hole) position.

Locked
I Position

2-Wheel Drive

FiG. 4-OP

For ease of maneuverability in light snow
conditions, disconnect theklick pinfromthe
wheel locked position and push into the
single whee! drive (unlocked axie hole
only) position (See FIG. 5-OP).

Make sure that the Klick pin is in the single
wheel drive position of the axle only and not
through the locked position.

- Klick Pin

tnlocked
Position

Singlé Wheé! Drive |
FIG. 5-OP

BEFORE STARTING THE ENGINE

If the snow thrower must be moved without
the aid of the engine, it is easier to pull the
snow thrower by the handles rather than
pushing.

Before you service or start the engine,
familiarize yourself with the snow thrower.
Be sure you understand the function and
location of all controls.

12

NOTE: Check tension of clutch cables before
starting the engine (See Ta Adjust The .
Control Cables paragraph inthe Service &
Adjustments section of this manual).

Be sure that ali fasteners are tight. -

Make sure the height adjust skids are -
properly. adjusted {See To Adjust Skid
Height paragraph in the Service &
Adjustments section of this manual). .

Check tire pressure (14 to 17 pounds). Do
not exceed maximum amount of pressure.

FILL OIL:

NOTE: The engine on this snow thrower was
shipped without oil. 5W30 oll is included with
this unit and must be added to the engine
before operating. Remove the oil fill cap/
dipstick and fill the crank case to "FULL" line
on dipstick (See FIG. 6-OP) with S.A.E. 5W-
30 motor oil {or equivalent). Do not overiill.
Tighten thefillcap/dipstick securely eachtime
you check the oil-level.

NOTE: S.A.E. OW-30 motor oil may be used
to make starting easier in areas where
temperature is consistently 20° F. or jower.

Qil Fill Cap/Dipstick

NOTE: Qil level
must be between
Full and Add mark

" FIG. 6-OP

FILL GAS:

Fill the fue! tank with clean, fresh, unleaded
grade automotive gasoline. Be sure that the
container you pour the gasoline from is clean
and free from rust or other foreign particles.
Never use gasoline that may be stale from
long periods of storage in the container.

WARNING: Experience indicates that

alcohol biended fuels (called gasohol

or those using ethanol or methanol)
can attract moisture which leads to separation
and formation of acids during storage. Acidic
gas can damage the fuel system of an engine
while in storage. '




Tc'avoid engine ptoblems, the fuél system

should be emptied before storage for 30 days .

or longer. Start the engine arid let it run until
the fuel lines and carburetor are emply. Use
the carburetor bowl drain'to empty residual
asoline from the float chamber {FIG. 1-
STORAGE). Usefresh fuel next season (See
Storage section in this manual for
additional information).
WARNING: Gasolineis flammable and
caution must be used when handling or
storing it.
Do not fill fuel tank while snow thrower is
running, when itis hot, or when snow thrower
is In an enclosed area.
Keep away from open flame or an electrical
spark and Do not smoke while filling the fuei
tank.

Never fill the tank completely. Fill the tank to
within 1/4" - 1/2" fromthe topto provide space
for expansion of fuel.

Always flii fuel tank outdoors and use a funnel
or spout to prevent spilling. -

Malke sure to wipe up any spilied fuel before

" starting the engine.

Store gasoline in a clean, approved container

‘and keep the cap in place on the container.

TO STOP ENGINE

.- To stop gpgine, move the throtile control
lever to G "STOP" position and remove
key. Keep the key in a safe place. The
engine will not start without the key.

TO START ENGINE

(Electric Starter, if equipped)

Be sure that the engine has sufficient oil. The

snow thrower engine is equipped with a 120

volt A.C. electric starter and recoll starter.

Before starting the engine, be certain that you

have read the following information:

COLD START (See FIG. 1-OP)

. Be sure the auger drive and traction drive
levers are inthe disengaged "RELEASED"
position. '

« Move the throttie controf up to % "FAST"

* position.

«” Pushthe key into the ignition siot. Be sure
it snaps into place. Do not turn the key.
Remove the plastic bag and extra key.

. Rotate the choke knob to "FULL" choke
position.

« Connect the "Power. Cord,” 1o the "Switch
Box " on the engine.

A CAUTION: Thisstarteris equ.ip’.pi;'q wiih"

\ 2 {hree-wire power cord and plug and is

. designedtooperateon 120 voit AG housghold -
current. It must be properly gfounded at ali-- '

times to avoid the passibllity of electrical shock
which may be injurious to operator. Foilaw all
instructions carefully as set forth in the "To
Start Engine" section. Determine that your
housewiting is athree-wire grounded system.
Ask a licensed electrician if you are not sure.
If your house wire system is not & three-wire
system, do not use this electric starter under
any conditions. if your system is grounded
and athree-hole receptacle is not available at
the paint your starter will normally be used,
one should be installed by a licensed
electrician. When connecting 120 volt AG
“Power Cord,” always connect the cord to the
»Switch Box” on the engine first, then plug the
other end into the three-hole grounded
receptacie: Whendisconnecting “Power Cord,”
always unplug the end in the three-hole
grounded receptacle first.

« Plug the other end of the power cord into a
three hole, grounded 120 volt A.C.
receptacle. '

+ Press the primer button two or three times
while keeping your finger over the venthole
on the primer button. Additional priming

_may be necessary for the first start if the
temperature is below 16° F.

. Push down on the starter button until the
engine starts. Do notcrank formore than10
seconds at a time. This electric starter is
thermally protected. If overheated it will
stop automatically and can be restarted
onlywhenithas cooledio asafetemperature
(a walt of about 5 to 10 minutes Is
required). '

. When the engine starts, release the starter
button and slowly rotate the choke to "OFF*
position. If the engine faiters, rotate the
choke to "FULL" and then gradually fo
"OFF". o

. Disconnect the *Power Cord," from the
receptacle first and then from "Switch Box”
on engine.

NOTE: Allow the engine towarm upforafew

minutes because the engine will not develop

full power until it reaches operating
temperature.




« Run the engine at or near the ‘top-speed
-when throwing snow. ‘

WARM START N

if restarting a warm engine after ‘a short

shutdown, leave choke at "OFF" and do not

push the primer butfon. o )

TO STOP ENGINE o

« To stop engine, move the. throttle control
lever-to 1.an
key. Keep the key in"a_s@l
engine will not start without the-Key

TO START ENGINE (Recoit Startet) "

sall et

0

8 ' .

Be sure that the engine'has sutficient ol
Before starting the:engineé, be certain thatyou
have read the following information: " -,
COLD START (See FIG. 1:0R): -

drive levers are in the diséngaged
"RELEASED" position. S
Move the throttle control up to
position. _
itsnapsintoplace. Donotturnkey. Remove
the plastic bag and extra key. ;
Rotate choke control to "FULL" choke
position. ' o
Press the primer button in cold ‘weather.
Press two or three times, while keeping
yourfinger over the vent hole on the ptimer
button. Additional priming may be necessary
for the first start if the temperature is below
15° F, Do not prime if temperature is above
50° F. -
Pull the starter handle rapidly. Do not allow
.the handie to snap back, but aliow it to
rewind slowly while keeping a firm hold on
the starter handle.

As the engine warms up and begins to
operate evenly, rotatethe choke knob slowly
to "OFF" position. If the engine falters,
return to "FULL" choke, then slowly move
to "OFF" choke position.

NOTE: Allow the engine to warm up for afew
minutes because the engine will not develop
full power until it reaches operating
temperature.

. Run the engine at or near the top speed
when throwing snow.

"STOP" position and yemove. .,

“1 “gottinue with the directions for cold start. .

Be sure the auger drive and the fraction

¥ rast

Push the key into the ignition slot. Be'sure *

WARM START ,
If restatting & warm engine after a short
shutdown, rotate choke to "OFF" instead of -
“FULL" and do not push the primer buttén. ¢
FROZEN STARTER Co
If the starter is frozen and will notturn engine; .-
« Pull as much rope out of the starter as-
possible. .
- Release the starter handle and let it snap-
¢! back - against the starter, 7 . 4 RS
fihe engine still fails to start, repeat the-twg®.”. -
~previous steps until the engine starts. Then- '

-

."To. help prevent possible freeze-up of recoil
. 'starterand engine.controls, praceed asfollows™ -
after each'snow removal job.

« With the engine running, pull the starter”
rope hard with a continuous fufl arm stroke
. three or four times. Pulling of starter rope
. * willproduce aloud clattering sound. Thisis
not harmful to the engine or starter.”
« With the engine not running, wipe all snow
and moisture from the carburetor cover in |
. area of control levers. Also move throttle’
‘control, choke control, and starter handle
several times ’
CAUTION: Never run engine indoors
orin enclosed, poorly ventilated areas.
" Engine exhaust contains’ carbon
monoxide, an odorless and deadly gas. Keep
‘hands, feet, hair and loose clothing away from
any moving parts on engine and snowthrower.
" The temperature of muffler and nearby areas,
may exceed 150° F. Avoid these areas. .
WARNING: The operationof any snow’
thrower can result in foreign objects
being thrown into the eyes, which can
result in severe eye damage. Always wear
safety glasses or eye shields while operating
the snow thrower. :
We recommend standard safety glasses ora.
wide vision safety mask foraver your glasses.
CAUTION : Do not attempt to remove
any ltem that may become lodged in
auger without taking the following
precautions:
« Release auger drive lever.
. Move throttle lever to stop position.
» Remove (Do not turn) ignition key.
« Disconnect spark plug wire.

+ Do not place your hands in the auger or
discharge chute. Use a pry bar.

14




gt T

SNOW;THROWING TIPS

For maxin )

removing Snow, adjust ground speed,
NEVER the throttle. Go slower in deep,
freezing or wet snow. If the wheels slips,
reduce forward speed. The engine is
designed to deliver maximum performance
at full throttle and should be run at this

power setting at all times.

Most efficient snowblowing is accomplished
when the snow is remaoved immediately
after it falls. )
Forcomplete snow removal, slightly overlap
each path previously taken.

naximum snow thrower efficiency in "

The snow should be discharged down wind

whenever possible.

For normal usage, set the skids so that the
scrapet bar is 1/8" above the skids. For
extremely hard-packed snow surfaces,

" adjust the skids upward so that the scraper

bar touches the ground.

15

- skids at 1-174"below the scrape

Ongravelor crushed rock surfaces,set the

or:bar (See
To Adjust Skid Height paragraph in the
Sarvice & Adjustments section of this
manual). Rocks and gravel must not be
picked up and thrown by the machine.
After the snow blowing job has been
completed, allow the engineto idle forafew
minutes, which will melt snow and
accumulated ice off the engine.

Clean the snow thrower thoroughly after
each use.

'Remove ice and snow accumutation and ali

debris from the entire snow thrower, and
flush with water (if possibie) to remove all
salt or other chemicals, Wipe snow thrower

dry..




1 [

. CUSTOMER RESPONSIBILITIES _

. MA

[

SERVICE SCHEDULE SERVICE DATES |
RECORDS 3 § p e 3 Fill in dates as
. =l £12131s|8 you complete
ol B elzizlals|- regular service
g = o |
e85 l2iglsis5 |8
£ £ 181212 |8 1|%
< R0 |d|d |0 [& o
Check Enginé Oil Level 1\ v
Change Engine. Oil [ L
Tighten All Screws and Nuts |17 1~ %
Check Spark Plug | v |
Adjust Drive Belts V Vv 117
Lubricate All Pivot Points ” %
Check Fuel vV ‘
Drain Fuel I
Check Auger Clutch Cable
Adjustment (See Cable ,/
Adjustment)
Check Traction Clutch Cable A
Agjustment (See Cable
Adjustment)
Lubricate Disc Drive Plate ;/ 74
Zerk (See Maintenance)
Lubricate auger Shaft {See
Shear Bolt Replacement) v v
LUBRICATION CHART GENERAL RECOMMENDATIONS
: i The warranty on this snow thrower does not
| o cover items that have been subjected to
g operator abuse or negligence. To receive full
l value from the warranty, operator must
Lubricate tha, Z====) maintain snow thrower as instructed in this
Disc Drive  \ \(& manual. -
Plate zerk -7 B, : ' .
with a Hi =% Some adjustments will need to be made
&GT{E‘!P EP Rf o2 periodically to properly maintain your snow
oy Y thrower .

grease.

Lubricale
auger shaft
zetk fittings.

Al adjustments in the Service and
Adjustments section of this manual should
be checked at least once each season.

AFTER EACH USE _

« Check for any loose or damaged parts.

« Tighten any loose fasteners.

« Check and maintain the auger.

. After each use, remove all snow and slush

off the snow thrower to prevent freezing of
auger or controls.

16




» Check contrdls to make sure they are
functioning propetly..

«- If any parts are worn or damaged, replace
immediately. . '

« Change the oil after first two (2) hours of
use.

SNOW THROWER

AS REQUIRED

Thefollowing adjustme ntshould be performed

more than once each season.

« Auger and Traction Drive Belts should be
adjusted after the first 2 to 4 hours of use,
again about mid-seagon and twice each
season thereafter (See To Adjust Belts
paragraphinthe Service and Adjustment
section).

LUBRICATION - EVERY 10 HOURS

+ Auger Shaft - Using a hand grease gun,
[ubricate the auger shaft zerk fitings (See
A, FIG. 1-MAINT) every ten (10) operating
hours. Each time a shear bolt is replaced
(See To Replace Auger Shear Bolt inthe
Service and Adjustment section), the
auger shaft MUST be greased.

FIG. 1-MAINT

« For storage or when replacing shear bolts,
remove shear bolts and lubricate auger
shaftzerks. Rotate augers severaltimeson
the shaft and reinstall the shear bolts.

« SeeLubrication Chartdiagramfor jubrication
points and type of lubricant.

LUBRICATION - EVERY 25 HOURS

« Lubricate Disc Drive Plate every Twenty-
five (25) hours and atthe end of the season
and/or before storage.

To Lubrlcate:

« Position speed selector lever in first gear.

. Turndiscdrive plate clockwise by hand until

. grease zerK is clearly visible at front center
(See FIG. 2- MAINT).

Hex-Shaft and Gea

Friction
whesl

' Bearing

Assembly Hontat which

rease should
e visible

FIG. 2-MAINT

. Placeacoinor (ashimofequalthickness)
between the rubber friction wheel and disc
drive plate to prevent rubber friction wheel
contacting the drive disc. (See FIG. 2A-
MAINT)

Friction
Wheel
Gap Belween
_/ Friction Wheel
— 7 and Diso Drive
}) Pia_te

G 7
Srease  FiG. 2A-MAINT

+ To grease zerk, use a hand grease gun,
lubricate with a Hi Temp EP Moley grease.
(See FIG. 2-MAINT, inset) DO NOTover
fill or allow grease to come in contact with
the disc drive plate or friction wheel or
damage will result. Fillzerkonly untilgrease
bacomes visible below beating assembly
located under grease zerk. (See FiG. 2-
MAINT inset)

IMPORTANT: Remove coin and ensure

that a gap exists between friction wheel

and disc drive plate. .

NOTE: Clean all excess grease found on

friction disc hub.

CAUTION: Do not allow grease to

contact friction wheel and disc drive
plate.

17




LUBRICATION-BEFORE STORAGE
« Remove both wheels, grease {any
- automotive type grease) both axles (See
FIG. 3-MAINT) andreplace wheels. Dothis
atleast once a year:and/ar prior to storage.

\\ Axle ey g

FIG. 3-MAINT
LUBRICATION-NOT REQUIRED

+ Hex Shaft and Gears - Hex shaft and gears -
require no lubrication. All bearings and X

bushings are lifetime lubricated and require
"no maintenance. .

NOTE: Any greasing or oiling of the above

components can cause contamination of the

friction whee!. If the disc drive plate or friction .

Coeart

v

NOTE: Gil lovel .
must be between
Full and Add mark-

FIG. 4-MAINT
Change the oil afterfirsttwo hours of operation
and every twenty-five (25) hours therealteror
at least ance a year if the snow thrower is not
used for twenty-five (25) hours (See FIG. 5-

Qil fill Cap/Dipstick:

MAINT).

"+ Position the snow thrower so that the oll

wheel come In contact with grease or oll,”

damage to the friction wheel will result.

Should grease or oil come in contact with the
disc drive plate or friction wheel, be sure to
clean the plate and whesl thoroughly.
NOTE: For storage, the hex shaft and gears
should be wiped with 5W-30 motor oil to
prevent rusting (See FIG. 2-MAINT).

« Auger Gear Box - The auger gear box s
lubricated at the factory and should not
require additional lubrication. If for some
reason the lubricant should feak out, have
auger gear case checked by a competent
repairman.

ENGINE

LUBRICATION

Chack the crankcase oil level (See FIG. 4-
MAINT) before starting the engine and after
each five (5) hours of continuous use. Add
S.A.E. 5W-30 motor oil as needed. Tightenfill
cap/dipstick securely eachtime you checkthe
oil level.

18

', drain plug is at the lowest point on the
engine. Remave the oil drain plug and the
oil fill cap/dipstick. Drain the oil intc a
suitable container. Oil will drain more freely
when warm.

« Replace the oil drain plug and tighten
securely. Relill the crankcase with S.A.E.
5W-30 motor oil-.

SPARK PLUG

. Makeesure\that.the spark piug is tightened
securely into the engine and the spark plug
wire is attached 1o the "spark plug.

+ If atorque wrench is available, torque plug
to 18 to 23 foot pounds. :

. Clean the area around the spark plug base
before removalto prevent dirt from entering
the engine. S

. Clean the spark plug and reset the gap
petiodically (See FIG. 6-MAINT).

FIG. 6-MAINT a




CAUTION: Alwaysdisconnectthe spark
plug wire and tie back away from the
lug betfore making any adjustments ot repairs.
TO ADJUST SKID HEIGHT
This snowthroweris equipped withtwo height
adjustment skids, located on the outside of
the augerhousing (See FIG.1-SERV &ADJ).
These skids elevate the front of the snow
thrower. '

Skid Mounting Nuts
)

Auger Housing Heigm\mus‘t Skid
FIG. 1-SERV & ADJ

For norrnal hard surfaces, suchasapaved
driveway or walk, adjust the skids as
follows:

« Check both tires for equal inflation. Correct
tire pressure is 14 to 17 pounds. Do not
excead sidewall maximum pressure ontire.

. Placethe extrashearbolts supplied (found
in parts bag) undereach endof the scraper
bar near but not under the skid.

. Loosenthe skid mounting nuts (See FIG. 1~
SERV & ADJ), and adjust the skids up to
bring the front of the snow thrower down.
Re-tighten the mounting nuts.

. Set the skid on the other side at the same
height. .
NOTE: For rocky or.uneven surfaces, taise
the front of the snow thrower by moving the
skids down. This will help prevent rocks and
other debris from being picked up and thrown

by the auger.

TO ADJUST SCRAPER BAR

After considerable use, the metal scraper bar
will have a definite wear pattern. The scraper
bar in conjunctionwiththe skids should aiways
be adjusted to allow 1/8" between the scraper
bar and the sidewalk or area to be cleaned.

~ SERVICE AND ADJUSTMENTS

« Positionthesnowthrowerona levelsurface.
. Make sure both tires are equally inflated.
Proper tire pressure is 14 to 17 PSI. See
side of tire for maximum inflation. Do not
exceed sidewall maximum pressure ontire.
. Loosenthecartiage boltsand nuts secuting
the scraper bar to the auger housing.
« Adjustthescraperbartothe praper position.
« Tightenthe carriage bolts and nuts, making
sure that the scraper bar is parallel with the
working surface. ’
« For extended operation, the scraper bar
may beteversed. if the scraper bar mustbe
. replaced due to wear, remove the carriage
. boltsandnuts and install a new scraper bar.
A CAUTION: Becertainto maintain proper
ground clearanceforyour particular area
tobecleared. Objects such as gravel, rocks or
other debris, if struck by the impeller, may be
thrown with sufficient force to cause personal
injury, property damage or damage to the
snow thrower.
TO ADJUST SINGLE HANDLE
CLUTCH CONTROL CABLES {FIG.
2A,2B&2C-ADJ)

Periodic adjustment of the cables may be
required due to normal stretch and wear on
the belts and cables.

Tocheck for correct adjustment, move control
lever to full engage position (See FIG. 2A-
Plastic

SERV&ADJ).
POSITION
Bumber

=

FIG. 2A-SERV&ADJ

Plasfic
Bumber

/K.

@ 1SENGAGED
POSTION

FIG. 2B-SERV&ADJ '
19



The cam latch sh;;md};;,’émmf ‘stop-(See’FIG

2C-SERV&ADJ). =~

e

hr:aaded Fitﬁng

fr——

B Latoh £\

2C-SERV&ADJ

Move control lever to full engaged position
contacting the plastic bumper. There should
be no slack in the spring/eye bolt assembly.

if adjustment Is necessary: (See FIG. 2C-
SERV&ADJ)

Disconnect the spark plug wire.

Drain the gasoline from the gas tank.
Stand the snow thrower on the auger
housing end.

Loosen jam nut on cable eye bolt (See FIG.
2C-SERVEADJ).

_ Move and hold control lever in engaged

position. (See FIG. 2A-SERV&ADJ).
Adjust threaded fitting until cam latch

‘contacts stop (See FIG. 2C-SERV&ADJ)

and retighten jam nut against threaded
fitting. e

Release c;ontggl;!‘ggg{i}aﬂo‘_l'&: Lever must
contact plasti‘c’-:%’bump'e}r%’t(jSée- FIG. 2B-

SEBV&ADJ); P

TO ADJUST BELTS

Belts stretch during normal use. if you needto
adjustthebelts duetowearor streich, proceed
as follows:

AUGER DRIVE BELT

It your snow thrower will.not discharge snow,
‘check the control cable adjustment. If it is
"correct, then check the condition of the auger
drive belt. It maybe loose ot damaged. If itis

damaged; repla

(See To Replace Belts

paragraphin this'section). lfthe auger drive
belt is loose, adjust as follows:

: "'Tr_acti%n_ -~ Alger Dri.ve.-\BeIti;}fﬁg%gr idlert o
Y oA j NI N
" <Py i

ey e

Loosen
this nut Traction
Drive Idier
Pulley
FIG. 3-SERV & ADJ

« Disconnect the spark plug wire.
« Removethebeltcover (See FIG.5-SERV &
ADJ).

« Loosen the nut on the idler pulley (FIG. 3-
SERV & ADJ) and move the pulley toward

Drive Pulley
" Auger ldler 172 Inch Deflection
Pulley
Engaged
FIG. 4-SERV & ADJ
the belt about 1/8"

« Tighten the nut. -

« Press the auger drive lever. Check the
tension on the belt (opposite auger idler
pulley). The belt should deflect about 1/2"
with moderate pressure (See FiG. 4-SERV
& ADJ).

NOTE: You may have to move the auger idier

pulley more than once to obtain the correct

tension.

« Replace the belt cover.

+ Check the clutch control cable adjustment.

+ Reconnect the spark plug wire.

TRACTION DRIVE BELT :

The iraction drive belt has constant spring

pressure and does not require adjustment.

+ Replacethe traction drive belt if itis slipping
(See To Replace Belts paragraph in this
section).

20




TO REPLACE BELTS |
The drive balts an this snow thrower are of
special construction and should be replaced
with original equipment belts available from
your nearest authorized  service
representative. A distributor's list is in parts
manual,

vou will need the assistance of a second
person while replacing the belts.

Drain the gasoline from the fuel tank by
removing the fuel line. Drain the gas and
reinstall the fuel line.

ACAUTT ON! Drainthe gasoline outdoors,

away from fire or flame.
AUGER DRIVE BELT

If your snow thrower will nat discharge snow,

and the auger drive belt is damaged, replace

it as follows: '

« Disconnect the spark plug wire.

. Removethebeltcover (See FIG.5-SERV &
ADJ).

Belt Cover

5/8 Inch
Flatwasher

Inch Self Tapping Screw
FIG. 5-SERV & ADJ

. Loosen the belt guides (See FIG. 6-SERV
& ADJ) and pull away from the auger drive
pulley.

« Remove belt from auger drive pulley.

. Remove top two bolts securing auger

housing to motor mount frame. Loosen
bottomtwo bolts (See FIG.7-SERV & ADJ).

Nty

" “Tragtion Drive Belt

y . Augér "~ .
Traction Drive 69 - Driver Belt :
Pulley : Belt-Guide
(Left Hand)
P ~ Auger
Bethmde Drive
{Right Hand) Pulley

Traction
Drive Idler 4
Pulley iy

FiG. 6-SERV & ADJ
« Auger housing and motor mount frame will
separate, hinged by bottom two bolits.
. Removeoldbeltfromthe augerdrive pulley.

-

P
Loosen Bottom _
\\ Bolts (Each side) -~

(Bottom View)
FIG. 7-SERV & ADJ

« Install new replacement belt of the same
type onto the auger pulley.
. Position belt onto auger drive puiley.

. Adjust the belt guides (See To Adjust The
Belt Guides paragraph in this section).

. Replace top two bolts. Re-tighten bottom
two bolts. '
+ Reinstall the belt cover.

+* Gheck the clutch control cable adjustment
{(See To Adjust The Clutch ControlCables
in.this section).

+- Reconnect the spark plug wire.

21




TRACTIONDRIVE BELT
(See FIG.’6-SERV & ADJ
If your snow thrower wiil not move forward,
chack the traction drive bslt for wear {Check
other causes alsc in the Trouble Shooting
Points section). lithetractiondrive beltneeds
to be replaced, proceed as follows:

Disconnect the spark plug wire.
Remove the belt cover. .
Loosen belt guides and pull giides away
from the auger drive puiley. ‘

puliey.
Pull the traction drive belt id
from the traction drive belt.
Remove traction drive belt,
Position new replacement belt of the same
type onto traction puiley. '
Pull idier pulley away from belt; allowing
belt to be positioned onto engine pulley.
Release idler puliey. Ensure idler puliey is
properly engaged with belt.

Reinstall auger drive belt.

Adjustbelt guides andtighten the'mounting
screws {See To Adjust The Belt Guides
paragraph in this section).

Reinstall the belt cover.

. Reconnect the spark plug wire.

TO ADJUST THE BELT GUIDES

There are two beit guides .on your Snow
thrower, a left and right. Afteryou replace the
auger drive belt, you need to adjust one or
both of the belt guides. Proceed as follows for
each belt:

Disconnect the spark plug wire. .

Remove the belt cover.

Engage the auger drive clutch lever.

Measure the distance between the belt
guides and the belt (See FIG. 8-SERV &
ADJ). The distance should be 3/32 for
each guide. :
If adjustment is necessary, loosen the belt
guide mounting bolts. Move the beli guides
tothe correct position. Tightenthe mou nting
bolts.

Reinstall the beit cover.
Reconnect the spark plug wire.

ler pulley ia\;ra,y .

+

22

W P o

Remove auger drive beltfrom augerdrive - '

Auger Drive Pulley

3/82 inch Beit Guide
Belt Guide ) _‘/(Left Hand) -
{Right Hand) 3/32 Inch

r

Auger idler Pulley
Engaged

impelier
Pulley . .

FIG.'8-SERV & ADJ

TO ADJUST THE FRICTION WHEEL
ifthe snow thrower will not move forward, you ’
need to check the fraction drive cable or the
triction wheel. If the friction wheel is worn or
damaged, it will need to bereplaced (See To

. ‘Replace Frictiont Wheel paragraph in this

section). If the friction wheel is not worn. of

damaged, check the adjustment, as follows:.

Disconnect the spark plug wire.

Drain the gasoline from the gas tank.

. Stand the snow thrower on the auger
housing end. :

« Remove the bottom panel (See FiG. 7-

SERV&ADJ).

Position the shifter lever in first (1) gear.
‘Notethe position of the frictionwheelonthe
_disc drive plate. The right outer side of the

disc drive plate should be 3"fromthe center

of the friction-wheel {See FiG. 9-SERV &

ADJ).

Friction Wheel

FIG. 9-SERV & ADJ

-




If adjustment is necessary:

+ Remove washer.and cotterpin connecting
trunion nut 1o speed. rod (See ‘FIG. 10~
'_-SERV&ADJ). ' '

Shift

Rod trunnion Nut

Washer
Cotter Pin

FiG. 10-SERV & ADJ

. Twist trunion nut up or down-on shift rodto
obtain the correct friction wheel pasition.

« Putendoftrunion nutthrough hole in speed
- rod and reattach washer and cotterpin (See
FIG. 10-SERV&ADJ).

+ Reinstall the bottom panel.
« Lowerthe snow thrower.

TO REPLACE FRICTION WHEEL.

If the snow thrower will not moveforward, and
the friction wheel is worn or damaged, you
need to replace it as foliows: (First ailow the
engine to cool).

CAUTION! Drain gasoline outdoors

away from fire or flame.

« Drain-the gasoline from the fuel tank by
removing the fuel line. Drain the fuel and
reinstall the fuel line.

- Disconnect the spark plug wire.

Stand the snow thrower up on the auger

housing end (See FIG. 11-SERV & ADJ).

. Remove the bottom panel (See FIG. 7-
SERV & ADJ).

. Remove shift rod from speed rod (See FIG.
10-SERV & ADJ).

FrictionWheel

Hub

SCrews

gckwas’hers 1
nuts) ‘
] , Bearing
' * o= v r’\
- \
;- = v
\H/ uger
ﬁ;‘“‘ 5 T el Housing
SR SiaRding on ERd
FiG. 11-SERV & ADJ

. Remove the three (3) fasteners (Screws,
lockwashers, :and nuts) securing the
friction wheelto hub (See FIG. 12-SERV &
ADJ) and set fasteners aside.

NOTE: Note position of-special washers and
retaining ring on the hex shaft and sprocket
assembly.

Friction‘Wheel

AhNut -
FiG. 12-SERV-& ADJ

. Remove the four bolts securing the bearing
plates (both sides).

« Remove right sidebearing plate. Leave hex
shaft in original position, and carefu liy raise
hex shaft just until the friction whee! clears
the frame enough to be removed.

» Remove frictionwheelfrom hub. Slipfriction
wheel off hex shaft towards right side (See
FIG. 12-SERV & ADJ).

. Position new friction whee! onto hub.

« Install bearing plates to original position.
Ensure hex shaft is engaged with -both
bearing plates and special washers are
intact.

« Secure bearing plates using bolts removed
earlier. '

23




« Securefriction wheel.tdh'ub't}éiﬁg,féstener‘s" .
removed earlier. Ensure hex shaft tums:

fresly. o _
+ Reinstall shift.rod to speed rod. . |
- Should friction wheel require -adjustment,
'(Seé To Adjust the Friction Wheel)..
NOTE: Ensure friction wheel and friction disc
are free from grease ot oil.
« Replace bottom panel.
« Lower the snow thrower.

TO REPLACE AUGER SHEAR BOLT

The augers are secured to the auger shaft
with special bolts (See FIG. 13-SERV & ADJ)
that are designed to break (o protect the
machine) if an object becomes lodged in the
auger housing. Useof aharderbolt willdestroy
the protection provided by the shear bolt.

IMPORTANT:To insure safety and levels,
only original equipment shear bolts should be
used. When replacing shear bolts, be sure to
replace shear bolt spacers.

Shear Boit
Shear Bolt
Spacer
Locknut =111

FIG. 13-SERV & ADJ

Toreplacea broken shear bolt, proceed as
follows: h

Move the throtileto
. all controls.

@ -stopandtumoff

moving parts have stopped.

Lubricate the auger shaft zerk fitting (See
the Maintenance section inthis manual).

Align the hale in the auger with the hole in
the auger shaft. Install the new shear bolt,
shear bolt spacer, and locknut provided in
parts bag.

« Recorinect the spark plug wire.
TO ADJUST CARBURETOR

The carburetor hasbeen pre-setatthefactory
and readjustment should not be necessaty.
However, if the carburetor does need to be
adjusted contact your nearest authorized
service center, which hasthe proper equipment
and experience to make any necessary
adjustments. See the distfibutors list in your
Parts manual.

Disconnect the spark plug wire. Be sure all

24

IMPORTANT: Never tamper with thé engine
governot, which is factory setfor proper erigine
speed. Over-speeding the engine above the
factory high speed setting can be dangerous.
If you think the engine-governéd high speed
needs adjusting, contact your nearest
authorized service center, which hastheproper
equipment and experience to make any
necessary adjustments. See the distributors
fist in your Parts manual.

TO ADJUST OR REPLACE THE
SPARK PLUG

lfyouhavedifficulty starting your snow thrower,
you may need to adjust or replace the spark
plug. Follow the instructions below.

Replace the spark plug if the electrodes are '
pitted. or burned o if the porcelain is cracked.

TO ADJUST:

. Clean the spark plug by carefully scraping
the electrodes (do notsand blast or usea
wire brush).

« Be sure the spark plug is clean and free of
foreign material. Check the electrodes gap
(See FIG. 14-SERV & ADJ) with a wire
feeler gauge and reset the gap to .030 inch
if necessary.

FiG. 14-SERV & ADJ

TO REPLACE:
» Remove the spark plug wire.
« Clean the area around the plug base to

prevent dirt from entering the engine when
the plug is removed.

‘Remove the spark plug. If it is cracked,
touled or dirty, it must be replaced.

Set the gap between the electrodes of the
new spark plug at.030 inch. Next, installthe
spark plug in the cylinder head. Tighten the
plug to 18 to 23 foot pounds. If you do not
use atorque wrench, tighten the plug firmly
(See FIG. 14-SERV & ADJ).




/\ CAUTION: Never store the engine with
tuelinthe tank indoors or in an‘enclosed
poorly ventilated area where fuel fumes may
reach an open flame, spark or pilot fight as on
a furnace, water heater, clothes dryer, etc.

NOTE: Immediately prepare your snow

thrower for storage atthe end of the seasonor -

i the unit will not be used for 30 days ormore.
SNOW THROWER ©
Thoroughly clean the snow thrower.

. Lybficate all lubrication points (See the
Maintenance section).

» Be sure that all nuts, bolts and screws are
securelyfastened. Inspectallvisible moving
parts for damage, breakage and wear,
Replace If necessary.

« Touch up all rusted or chipped paint
surfaces: sand lightly before painting.
. Cover the bare metal parts of the blower
" housing auger and the impeller with rust
preventative, such as sprayable lubricant,

NOTE: A yearly checkup or tuneup by a
“authorized Service Center is'a good way to
insure that your snow thrower will provide
maximum performance for the next season.
ENGINE

IMPORTANT: Emptying the fuel system
before storage is important to prevent gum
deposits from forming in essential fuel system
parts such as the carburetor, fuel filter, fuel
hose ot tank during storage. Also, experience
indicates that alcohol blended fuels (called
gasohol or using ethanol or methanol) can
attract moisture which leads to separation and
formation of acids during storage.Acidic gas
can damage the fuel system of an engine
while in storage.

. Drain the gasoline from the fuel tank by
removing the fuel line. Drain the fuel and
reinstall the fuel line.

« Start the engine and run at -~ sLow
(idle) speed untiithe engine stops from lack
.of fuel. . '

« Drainthe éarburetor by pressing upwardon
the bowl-drain {See FIG. 1-STORAGE),
located below the carburetor cover.

. STORAGE. . » -

Carburetor

Bowi Drain

FIG. 1-STORAGE

NOTE: Fuel stabilizer (such as STA-BIL) is
an acceptable alternative in minimizing the
formation of fuel gumdeposits during storage.
Add stabilizer to gasoline in the fuel tank or
storage container. Always follow the mix ratio
found on stabilizer container. Run the engine
at least 10 minutes after adding stabilizer to
aliow the stabilizertoreach the carburetor. Do
not drain the gas tank and carburetor if using
fuel stabilizer.

» Remove the spark plug and squirt one (1)
ounceof engine oitintothe cylinder. NOTE:
Cover the spark plug hole with a rag to
absorb oil spray. Pulithe recoil starter rope
slowly, allowing the pistontocoattheinternal
engine parts. Instalian old spark plug. This
prevents fouling a new plug with the
preservative used to lubricate the internal
parts of the engine. Close the choke and
plug the muffler opening. :

OTHER

« Itpossible, store your snow thrower indoors
and cover itto give protection from dust and
dirt.

« f the machine must be stored outdoors,
block up the snow thrower to be sure.the.
entire machine is off the ground.

« Cover the snow thrower with a suitable
protective cover that’ does not retain
moisture. Do not use plastic.

IMPORTANT: Nevercoversnowthrower while

_engine and exhaust areas are still warm.

CAUTION: Drain fusl into approved
container outdoors, away from open
flame.

25




TROUBLE

~ TROUBLE SHOOTING POINTS

CAUSE

CORRECTION

Difficult starting

Defective spark plug.

Water or dirt in fuel system.

Replace defective plug.

Use carburetor bowl drain to flush
and refill with fresh fuel.

Engine runs erratic

Blocked fuel line or emply gas tank
or stale gasoline.

Clean fuel line; check fuel suppl.y‘;
add fresh gasoling.

Engine stails

Unit running on CHOKE.

Set choke lever to RUN position.

Engine runs erratic;
Loss of power

Water or dirt in fuel system.

Carburetor out of adjustment.

Use carburetor bowl drain to flush

“land refill with fresh fuel

Adjust carburetor.

Excessive vibration

Loose parts; damaged impeller.

Stop engine immediately -and,
disconnect spark plug wire. Tighten
all bolts and make all necessary
repairs. If vibration continues, have
the unit serviced by a competent
repairman. '

Unit falis to propel itself

Incorrect adjustment of traction
drive cable.

Worn or damaged friction wheel.

Auger drive beltioose or damaged.

Adjust traction drive cable.

Replace friction wheel.

Adjust auger drive belt; replace if
damaged.

Unit fails to discharge
snow

Auger control cable not adjusted
correctly,

Shear bolt broken.
Discharge chute clogged.

Fareign object lodged in auger.

26

Adijust auger control cable.
Replace shear bolt.

Stop engine immediately and :
disconnect spark plug wire.

Clean discharge chute and inside of
auger housing.

Stop engine immediately and
disconnect spark plug wire.

Remove object from auger.




ELECTRIC START ASSEMBLY

-----

.

oy AER,
T WHEEL

LTI v o =

PART NO. PART NAME

6218 |MOTOR,STARTER

FOR 9HP-G2794010

337934 MOTOR, STARTER

FOR 7HP-G2474010

6216 |SCREW, 1/4-20X .50
6217 |SCREW, #6-32X2.50
6219 |CORD,STARTER

760023 | OWNER'S MANUAL

319051 8

Note: Alweys use original equipment
parts. Use of service/replacement parts
other than original parts may void your
warranty.

All unnumbered items are
interchangeable with opposite

'PART NAME

PART NO.
583017 | SHAFT, AXLE
583007 | SPRKT, HUB
73839 | SCREW, 1/4-20X2.26
1502 | NUT, 1/4-20
531720 | BRNG, FL
656 | 583013 | CHAIN, ROLLER
| 6711 73840 | FLATWASHER
765%1.12X.06
673 | 585591 | BUSHING, WHEEL
875 | 580362 | TIRE & RIM (G2474010)
675 | 580362 | TIRE & RIM (G2794010)
676 | 577015 | SCREW, 1/4-20X1.75 HH
g77 | 1502 | NUT, 1/4-20
678 | 289 RING, RET
679 | 73842 | PIN, KLIK .25 X 1.38 DIA

side
G2474-0108G2784-010 . 27

318542E




ENGINE ASSEMBLY FOR SHP-G2794-010

PULLEY - -

REF REF ‘
NO. | PART NO. PART NAME NO. | PART NO, PART NAME .
10] - ENGINE, 9 HP 54 | 570861 | FLATWASHER
(See Engine Manual} , .752X.91X.02
12 | 710024 | SCREW,5/16-18 57 | 570032 | BELT, V3L33.13LG
15 | 120638 | WASHER, .328X.60X.09 58 | 73840 | FLATWASGER
31 | 3949 GUIDE, ROD BELT RH .765X1.12X.06
a3 | 120638 | WASHER, .328X.60X.09 59 | 586251 | SPACER, SLEEVE
a4 | 578733 | SCREW, 5/16-24X .625 60 | 586253 - |'PULLEY, ENGINE
41 | 3949 GUIDE, ROD BELT RH g3 | 585416 | BELT, V4L 38.1
43 | 120638 | WASHER, .328X.60X.09 67 | 313828 | WASHER, FLAT
44 | 578733 | SCREW, 5/16-24X .625 68 | 120382 | WASHER, .393X.68X.10
51 | 670855 | WASHER, CRANKSHAFT 69 | 30573 | SCREW, 3/8-24X1.00
53 | 570854 | PULLEY, HALF

28

319042G

G2474-0108G2784-010




R

'AUGER FRAME . 2

v

ENGINE ASSEMBLY FOR THPFG2474-010

" PULLEY

(2474-0108G2784-010

29

REF REF
NO. | PART NO. | PART NAME NO. | PART NO. PART NAME
10 - ENGINE, 7 HP 53 | 579854 | PULLEY, HALF
(See Engine Manual) 54 570861 | FLATWASHER
12 180077 | SCREW, 56/16-18X.75 ’ ' ,752X.91X.02
13 | -120638 | WASHER, .328X.60X.09 57 570032 | BELT, V 8L 33.13LG
31 3949 GUIDE, ROD BELT RH 58 73840 | FLATWASGER
33 | 120638 | WASHER, .328X.60X.09 , ,765X1.12X.06
34 §78733 | SCREW, 5/16-24X .625HHC 59 586251 | SPACER, SLEEVE
41 3949 GUIDE, ROD BELT RH. 160 586253 j PULLEY, ENGINE
43 120638 | WASHER, .328X.60X.09 - 63 585416 BELT, V 41. 38.1
44 | 578733 | SCREW, 5/16-24X 825HHC |- |67 313826 | WASHER, FLAT .
51 579855 | WASHER, GRANKSHAFT - -, 68 | . 120382 WASHER, .393X.68X.10
C ) ga'|l 39573 | SCREW, 3/8-24X1.00

.3362478




FRAME COMPONENTS ASSEMBLY

30

N
B
i

REF REF '
NO. |PARTNO. | PART NAME NO. | PARTNO. | PART NAME
B0 | 340386-808| FRAME, ASSY 127| 48306 PULLEY _

(2794010 128| 58336 BOLT, .375X .375 1/4-20

340578-898 | FRAME ASSY 129| 120385 WASHER, FLAT

G2474010 : 250X .56X.049
88 | 35497 SCREW, 5/16-18X .50 133| 339017 SPRING, TENSION
00 | 583031-830| COVER,BOTTOM 140 579872 LEVER, IDLER
9{ 310169 SCREW, 1/4-20X .63 ARM TRAGTION
106 | 340682 CLIP, CABLE TINN 141 180077 SCREW, 5/16-18X .75
108 | 341024 CABLE, AUGER » 1421 73795 FLATWASHER,
109 | 340869 SHIELD, CABLE GUARD 328X1.25X.075
110 | 585781 SCREW, 3/8-16X1.25 143} 579865 BUSHING, IDLER
111 006418 WASHER, FLAT LEVER

508X .75X .024 144} 71038 NUT, 5/16-18 HEXNYL
1121 313843 PULLEY, IDLER 145| 313854 IDLER SPRING
115] 41529 NUT, 3/8-16 . 146| 180124 SCREW, 3/8-16X1.25
116 | 585470 BOLT, BRAKE ARM 1481 313843 PULLEY, IDLER
117 | 585608 NUT, 9/16-18 o 149 | 41529 NUT, 3/8-16
118 | 585446 BOLT-BRAKE ARM 1601 580772 COVER, BELT
119 | 73801 PIN, SPRING 161 | 3101869 SCREW, 1/4-20X .63
120 | 581540 PAD, AUGER BRAKE 162 120392 FLATWASHER,
121 | 760072 BRACKET 281X .63X.085
122 | 585608 NUT, 1/2-20
1261 1502 NUT, 1/4-20 340554 F

(G2474-0108G2784-010




DRIVE COMPONENTS ASSEMBLY

REF
NO. |PARTNOC. | PART NAME
180 | 579941 LEVER, ASSY TRACTION
191 | 313853 BEARING, FLANGE
192 | 137185 PIN, COTTER
193 | 813919 SPRING, RETURN
195 | 579937 LEVER, SPRING
196 | 11871 SCREW, 1/4-20X .63
198 | 1502 NUT, 1/4-20
210 | 683163-830 | DISC,ASSY
211 | 583206 ZERK, GREASE
215 | 583155 SHAFT, HEX TRACTION
216 § 85501 SEARING, TRUNION
217 | 71074 FLATWASHER,
53 X1.00X.063
221 | 73811 RING, RETEX .
222 | 580969 FLATWASHER,
680%1.12X.060 -
223 | 43836 BEARING, BALL
224 | 580970 KEY, SQUARE
225 | 580961 PULLEY, V3L 6.50X .56
226 | 580965 WASHER, WAVE
227 | 1084 FLATWASHER,
281X1.00X.063
228 | 120380 WASHER, .263X.49X.07
229 | 180020 SCREW, 1/4-20X .76 HHC

G2474-0108G2784-010

a1

REF
NO. [PART NO. | --PART NAME
230 | 334163 | BEARING & RETAINER
231 85497 | SCREW, 5/16-18X .50
23z 120638 | WASHER, 328X.60X.09
235 | 579858 | WASHER,.502X .75X.0605
240 | 579897 | HEX, ASSY#40-8T -
- 243 | 462 RING, RETEX
244:1 71074 FLATWASHER,
. 53 X1.00X.063
245 | 337020 i. BEARING, TRUNION
‘046 | 313883 | WHEEL, ASSY FRICTION
247 11871 SCREW, 1/4-20X .63
249 | 303008 | NUT, 1/4-20 HEXKEPS
250 | 579858 | WASHER,.502X .75X.0605
255 | 234163 | BEARING & RETAINER
256 | 35497 SCREW, 5/16-18X .50
- 2587 120638 | WASHER, .328X.60X.09
270 | 334163 | BEARING & RETAINER
271 35497 SCREW, 5/16-18X .50
275 | 583010 | JACK,ASSY#41-36T&7T
076 | 334163 | BEARING & RETAINER
277 | 35407 SCREW, 5/16-18X .60
o78 | 579867 | CHAIN, ROLLER #42 X 40P

3139951




GEAR CASE ASSEMBLY

AT
40]
o

REF ' REF )
NO. | PART NO. PART NAME NO. | PART NO. PART NAME
300 | 896 CASE, GEAR RH 316 | 73905 -KEY, WDRF
301 | 895 GASE, GEAR LH 320 | 313914 RING, QUAD
303 | 910828 SCREW, 5/16-24X1.00 321 1583126 BEARING, FLANGE
3041 71100 NUT, 5/16-24 302 (9346 FLATWASHER
305 | 330434 SCREW, 5/16-24X1.50 752X1.24X.093
306 | 313872 PIPE PLUG 323 1313828 © | BANG, ROLL
310 1065 SEAL, OIL 324 19346 FL ATWASHER
311313870 BEARING, SLEEVE 752X1.24X.093
3121313871 WASHER, FLAT 326 |50795 KEY, HI-PRO
313! 584513 SHAFT, AUGER, 327 | 313862 WORM GEAR

G2794010 330 {53731 BRNG, SLEV

584512 SHAFT, AUGER, 340 |585423-830 | IMPELLER, ASSY

G2474010 ‘
314 | 897 GASKET, GEAR BOX 3140140
315 313861 WORM GEAR

32

G2474.0104G2794-010




AUGEB HOUSING ASSEMBLY

T KEYE

500 18 A'WELDMENT AND

INCLUDES TWO SIDE PANELS,

BOLT PATTERN ON FRAME BRACKETS
ARE EXCLUSIVE TO 16* TIRE
APPLICATIONS,

REF REF ‘ i
NO. { PART NO. PART NAME NO. | PARTNO. . | PART NAME
480 |583146 PULLEY, V4L 8.40 0D 510 |583035-830 | SCRAPER BLADE G2794010
482 |71371 KEY, SQUARE 578147-830 { SCRAPER BLADE G2474010
483 {71074 FLATWASHER 511 {70893 BOLT, 5/16-18X .75
53 X1.00X.063 514 1710026 NUT, 5/16-18 WHIZ
484 |274654 NUT, 1/2-20 500 |339900-830 | AUGER, ASSY RH G2794010
485 [334514 SPACER, SLEEVE 339897-830 { AUGER, ASSY RH G2474010
490 1582960 RETAINER, BALL 501 |330899-830 [AUGER, ASSY LH G2794010
401 [43846 BEARING, BALL 339895-830 | AUGER, ASSY LH G2474010
493 |180077 SCREW, 6/16-18X .75 522 19524 SCREW, 1/4-20X1.75
497 (120638 WASHER, .328X.60X.08 523 [3943 " | SPACER, SLEEVE
499 710026 NUT, 5/16-18 524 1502 NUT, 1/4-20
500 |339867-808 | HOUSING, ASSY, 525 |313873 AUGER SHAFT BEARING
G2794010 526 {73755 FLATWASHER
330859-898 | HOUSING, ASSY, . . 1.005X1.31X.035
G2474010 527 135498 SCREW, 5/16-18X .75
100 |336657 PLATE, CLUTCH ARM MT | 1540 160643:830 SKID, HEIGHT ADJUST
103 760073 BRACKET, iDLER 541 |70993" - BOLT, 5/16-18X .75
104 [335687 SH. BOLT 3/8-16 542 1120393 FLATWASHER
105 {1499 NUT, 3/8-16 RGHXCTRLK ‘ 344X 69X.065
107 [340353 BRACKET, CABLE MT 543 1120638 WASHER, .328X.60X.09
123 [1499 NUT, 3/8-16 RGHXCTRLK _}[644 ;120376 NUT, 5/16-18 REGHEX
124 1586224 STUD, BRAKE ARM '
125 |120382 WASHER, HVSPTLK
501 |[585247 BRACKET, MOUNT
504 |71003. SCREW, 3/8-16X .76 HHC
506 {1489 NUT, 3/8-16 REGHXCTRLK
508 1499 NUT, 3/8-16
508 | 760040 PLUG, CHRISTMAS TREE

G2474-0108G2794-010

. a3

339974 |




SINGLE HAND CONTROL ASSEMBLY

___SPRING
(SMALL)

X,
S

o

REF

NO. | PARTNO, | PART NAME

550 | 584635 |HOUSING, SINGLE HAND

555 | 3535 . [NUT,PUSHONCAP 312 oD

556 | 584728 |CAMALATCH, LH

557 | 84724 |CAM/LATCH, RH

558 | 120393 |WASHER, FLAT .344X .69X.065
559 | 519 RING, RETEX . X. TRU5115-31
560 | 585544 |CLAMP, SHC CAM FRAME MOUNTED
561 | 584672 |SCREW, .#8X .75PANTAPPLAST
562 | 8417 CAM LOCK

563 | 584673 |PIN, SPRING PIVOT SHC

584 | 73664 |NUT, PUSH ON 3/8"

565 | 584748 |BOLT,EYE

566 | 120361 |NUT, #10-24 REGH

567 | 339004 |SPRING, DRIVE CLUTCH

568 | 339803 |SPRING, AUGER CLUTCH

" 337446 B

SPRING
(LARGE)

G2474-0108G2794-010




SINGLE HAND CONTROL ASSEMBLY

. of

" REF, AUGER _F
FRAME

; REF

: NO. | PARTNO. | PARTNAME

L 550 | 337444 |CONTROL,'ASSY SINGLE HAND
551 | 180077 |SCREW, 5/16-18X.75 HHC

| 552 1 120393 |WASHER, FLAT .344X .69X.065

: 553 | 120538 |WASHER, HVSPTLK .328X.60X.09
i‘ 554 | 120376 |NUT,5/16-18 REGHEX

: 555 | 910828 |SCREW, 5/16-24X1.00 HHC

556 | 71100 {NUT, 5/16-24 HEXWDFLLK

‘t

|2 334072E.
!

F

G2474-0102G2794-010 35




AUGER
HOUSING #

REF REF

NO. | PART NO. | PART NAME NO. | PARTNO, | PART NAME

580 | 904040-830 | CHUTE, UPPER 602 | 120393 FLATWASHER

582 | 578088 SCREW, 5/16-18X .75 344X BOX.065

584 | 71038 NUT, 5/16-18 NYLON 603 | 71038 NUT, 5/16-18

585 | 578088 SCREW,5/16-18X.75 606 | 585214-830| COLLAR, CHUTE

586 | 6711 WASHER, PLASTIC 607 | 180020 SCREW, 1/4-20X .75
587 71038 NUT, 5/16-18 NYLON 608 | 120392 FLATWASHER

590 | 328683 POP RIVET 281X .63X.065

581 13194 SKIRT, CHUTE EXT. 609 | 1502 NUT, 1/4-20

600 ] 4036 CHUTE, LOWER 610 | 337227 RETAINER, RING INNER
601 | 586280 BOLT, 5/16-18X1.00 611 | 585193 RETAINER, RING OUTER

36

337609E-1

G2474-01086G2794-010




DISCHARGE CHUTE-ASSEMBLY

CHUTE

REF REF | .
NO. | PART NO. PART NAME NO. | PARTNO. PART NAME
65 | 903519 SPRING, TENSION 981 | 904135 WIRE, FORM
7 | 56934 SCREW, 1/4-20 X 1.00 982 |.1502. NUT, 1/4-20
8 { 120393 WASHER, FLAT" |oss | 985122 | . BRACKET
) 349X.60X.085 987 | 35487 SCREW, 5/16-18X .60
69 | 1502 NUT, 1/4-20 990 | 122168 | SCREW, 3/8-16 X1.75
70 | 180077 SCREW, 5/16-18 X .75 991 | 120304 WASHER, FLAT
71 | 904173 BRACKET, CABLE CHUTE ' 406X .81 X.065
72 | 1498 NUT, 5/16-18 992 | 4051 WASHER,SPRING
73 | 35258 SCREW, 10-24X .38 993 | 85031 HANDLE ASSY
74 | 71055 NUT, #10-24 HEXNYLLK 994 | 1488 NUT, 3/8-16
75 | 904052 CABLE, CHUTE CONTROL 995 | 304728 HANDLE
80 | 180020 SCREW, 1/4-20X .75 996 | 71046 NUT, 3/8-16 HEXNYL
337609E-2

G2474-0108G2794-010

ar -




LIGHT PANEL ASSEMBLY

i
2
*

\

e

REF o
NO. | PART NO. PART NAME

20| - 584731 |- HOUSING, LIGHT
le2t| 581576 | HEADLIGHT ASSY
04| 331712 | ASSY, HEADLIGHT
| WIRE HARNESS

g25| 57444 | CABLETIE

o6 | 584732 | BRACKET, PANEL
g27| 316042 | SCREW, 10X.82

334082A

a8 GR474-0105G2784-010




HANDLE ASSEMBLY

ITURER,

“AUGER FRAME .
REF ~ - | |REF : T
NQ. | PART NQ. PART NAME NQ. | PART NO. PART NAME
720 | 5113-830 | HANDLE, UPPERLH 17311 9731 HANDLE, ASSY'CLLH |
721 | 5115-830 | HANDLE, UPPERRH ~ 7321 1058 | PIN,PIVOT
723 | 71007 " SCREW, 3/8-16X2.00 733 | 3535 NUT, PUSH ON CAP
724 1 7288 SCREW, 3/8-16X3.00 17301 4049 BUMPER, RECT
7261 120394 WASHER, FLAT 741 584747 CABLE, CLUTCH

406X .81X.065 . 750 | 5543-830| HANDLE, LOWER

726 | 120382 WASHER, .393X.68X.10 751} 835498 SCREW, 5/16-18X .75
727 | 1489 NUT, 3/8-16 752 | 120638 | WASHER
728 1 7289 STOP, PLASTIC 753 ] 1498 NUT, 5/16-18°
729 | 50792 GRIP, HANDLE . 754 35498 SCREW, 5/16-18X .75
730 | 909734 | HANDLE-CLUTCH : '

. 334304 E
G2474-0106G2794-010 39




CREF.
UPPER HAND

CONTROL PAN

EL ASSEMBLY

40

REF REF
_|NO. | PART NO. PART NAME -~ : - INO. § PART NG. PART NAME
7601 585864-898 |PANEL,CONTROL . - ' 777 | 35497 SCREW, 5/16-18X .50
761| 302000 SCREW., 6/16-18X1.75 HHC| ' | 778 | 1499 NUT, 3/8-16 .
762 120393 WASHER, FLAT 779 | 304728 HANDLE 3/8-18
344X 69X.0685, . 780 | 121222 PIN, COTTER
763 | 120638 WASHER,.328X.60X.09 | 781 j 120398 WASHER, FLAT
764 | 120376 - {NUT, 5/16-18.REGHEX 784 | 330635 ROD, SPEED CONTROL
7664% - NOT-USED THESE UNITS . 788 1 584593 "‘NUT, TRUNNION
770 | 85031 HANDLE, ASSY 789 | 120393 WASHER, FLAT
7717 71007 SCREW, 3/8-16X2.00 .344X°.69X.065
772} 313842 SPRING. =~ 790 | 121222 PIN, COTTER
773 120384 WASHER, FLAT 811 | 579944 BEARING, FLANGE
406X .81X.085 812 | 337436 | ROD,ASSY
774 71046 NUT, 3/8-16 813 | 1499 - NUT, 3/8-16
7761 50783 BRACKET, SPEED CTRL 310052 H

(G2474-0108G2784-010




- CHUTE CRANK ASSEMBLY

Ty .

o REF. _
LOWER HANDLE

O |

REF ' AEF '
NO. | PART NO.| PART NAME . NO.| PARTNO.| PARTNAME
g50| 585426 | CRANK, ASSY - o 866 | 120394 | WASHER, FLAT
854} 313849 | KNOB, SLEEVE - 408X .81X.065
g55| 120384 | WASHER, FLAT 867 71046 | NUT, 3/8-16

408X .81X.065 g70| 585195 } BRKT, WORM
8561 73664 | NUT, PUSHON 3/8" 871! 585196 | WORM, GEAR CHUTE
8s0] 71457 | BOLT, EYE g72| 578063 | BLOCK, UNIV PIV
861 148 GROMMET, EYE BOLT 873| 578309 |PiN, CLEVIS
g63] 124829 | NUT, 3/8-16 8741 '578060 | PIN, UNIV JOINT
8641 120394 | WASHER, FLAT 875| 579493 | PIN,-COTTER.

406X .81X.065

336677 A

G2474-0108G2794-010 41




? Symbo! denotes top of decal application.

DECALS

NO. |PARTNO. | PARTNAME

821 | - NOT A SERVICABLE PART

g22 | 7859 DECAL, OVER ADJ OF DISG

824 | 70141 |[DECAL, DANGER AUGER

825 | - NOT AVAILABLE ON THIS UNIT

826 | 302922 |DECAL, DANGER

827 | 402805 |DECAL, 9HP-27",G2794010
402806 | DECAL, 7HP-24",G2474010

828 | - NOT AVAILABLE ON THIS UNIT

830 | 313892 |DECAL, DANGER CHUTE

832 | 402818 |DECAL, WHEEL DRIVE

834 | 402819 |DECAL, AUGER DRIVE

835 | 402803 |DECAL, 9HP-27°,G2794010
402804 |DECAL, 7HP-24",G2474010

836 | - NOT AVAILABLE ON THIS UNIT

837 | 402582 |DECAL, SPEED

838 | 7390 DECAL, BELT STRETCH & ADJ

1 ga9+| 402815 |DECAL, SINGLE HAND CONTROL
g40' | 402816 |DECAL, REMOTE CHUTE

A

334273 D

62474-0108G2784-010




=

BEBCO, INC.
2221 2nd. Ave. -
South Birmingham, Ala. 35233
{205) 251-4600
1-800-828-8084
Alabama, Georgla, Florida

BILLIOU'S INC.

1343 South Main

Porterville, CA 83257

(209) 784-4102,

Toll# 1-800-245-6468

Fax# 1-800-2686-7337

Arizona, California, Nevada,
Hawall

BROWN 8 WISER,

0991 S.W. Avery Street

P.Q. Box 1109

Tuglatin, OR. 67062

(503) 692-0330
1-800-882-4782

Alaska, Oregon, Washington,
Montana (counties Flathead,
Lake, Lincoln, Mineral, Missoulo,
Ravalii, Sanders), ldaho {coun-
tles Ada, Adams, Benewah,
Boise, - Bonner, Boundry, Can-
yon, Clearwater, Elmore, Gem,
Idaho, Kooten, Latah, Lewis, NEZ
Perce, Owyee, Payette,
Shoshone, Valiey, Ravalli, Wash-
ington)

CHILTON AIR COOLED
ENGINE

319 4th Ave. South

P.O. Box 150808

Nashville, TN. 37215

(615) 254-1634
1-800-621-6924

Tennessee, Arkansas(counties
Clay,Craighead, Crittendan,
.Cross,Greene,Jackson,
‘Lawrence, Lee Mississippi, Mon-
roe, Phillips, Poinsett, Randolph,
St. Francis, Woodruft), Missis-
slppi (counties Desota, Panola,
Tate, Tunica, Quitman), Missour
{counties Dunkin, New Madrid,
‘Pemiscot), Virginia {counties
‘Bland, Buchanan, Dickerson,
iLee, Russell, Scott, Smyth,
“Tazewell,Washington, Wise}

P.Q. Box 2158, '
Salt Lake City, UT. 84115
(801) 281-4660

. 1-800-366-4563

Colorado,” Utah, Wyoming,

Montana (all counties except’

Brown and Wiser), Idaho’ (coun-
ties Bannock Bearlake, Bingham,
Blaine, Booneville, Butte, Camas,
Caribou, Cassia, Custer,
Franklin, Fremont, Goading,
Jefferson, Jereme, Lemhi, Lin-

‘coln, Madison, Minidoka, Oneida,
Power, Teton, Twin Falls)

GARDNER, INC.

1150 Chesapeake Ave.
Columbus, OH. 43212
(614) 488-7951

' 1-800-848-8946 . . ...,
Indiana, Kentucky,. Michigan.

(exceptUpper Peninsula), Ohio,

West Virginia, Western Penn-,

sylvania with zip codes up to
and including 16998

ENGINES SOUTHWEST
215 SpringSt. T
P.O. Box 67 .
Shreveport, LA, '71161-0087 !
(318)222-3871 = :
1-800-388-6995 '
Louisiana, Mississippi (excep
these counties: Desota, Panola,
Tate, Tunica, Quitman), Arkan-
sas (exceptthesecounties: Clay,
Cralghead, Crittendan, Cross,
Greene, Jackson] Lawrence,

Lee, Mississippi, Monroe,
Phillips, Poinsett, Randalphi:St. -

Francis, Woodruff, Hempstead,
Howard, Lafayette, Little River,
Miller, Nevada, P_ike, Sevier)

GULF COAST ENGINE,
‘s IN‘CQ‘ .

4202 Russell Dr.

P.C. Box 9724

Corpus Christi, TX 78408
(512) 888-6999 ‘
1-800-825-6999

NewMexico, Oklahoma; Texas,
Arkansas (counties Hempstead,
Howard, Lafayette, Little River,
Miller, Nevada, Pike, Sevier)

43

'PARTSDISTRIBUTORS
 FRANK EDWARDS €O.
_ 3653S.500.West =~

OSCAR WILSON
ENGINE & PARTS
826 Lone Star Drive
QO'Fallon, MO. 63366

' (314) 978-1313

1-800-873-6722 : ;
lilinols (S. of Hwy. 80), Jowa,
Nebraska, Kansas, Missouri(all

- counties except Dunkin, New
- Madrid, Pemiscot)

.. CPT CANADA POWER

TECHNOLOGY LTD.

. 161 Watline Avenue

Mississauga, Ontario L4Z 1P2
Phone: 905-890-6900

1-800-861-9550

'Canajda

R.B.I. CORPORATION

~ P.O: Box9318

Richmond, VA. 23227
(804) 650-2210 -

+ +{-800-888-7149

Connecticut, Main, Massachu-
setts, New Hamphire, Rhode
Island, Vermont, New York,
New Jersey, North and South
‘Carolina, Maryland, Delaware,
District -of Columbia, Virginia
{all counties except Bland,
Buchanan,Dickerson,Lee,

‘Russell, Scott, Smyth, Tazewell,
. Washington, Wise), .

Pennsylvania, zips 17000 & up

" WISCONSIN .
MAGNETO

4727 N. Teutonia Ave.

P.O. Box 9218 o
Milwaukee, WI; 53209 -

" (414) 445-2800°

1-800-733-7388 :
Hinols(N. of Hwy. 80) Michigan
(Upper Peninsula), Minnesota,
Wisconsin, North & South
Dakota ‘




- --',.__‘:‘_--;;sn?l_uRR’AY;*iNc'.“LmoYéa}f‘:iiﬁ?i’itéd'?w'aa"rlﬁ‘rl‘antyf" BN

MURRAY, INC. warrants to the original purchaser that this unit shall be free from defects in
material and workmanship under normal use and sefvice for a period of Two (2)’Yearsfrom
the date of purchase; however, this warranty does not cover engines, accessories (such as
snow blowers, snow blades, grass baggers and plows), transmissions, batterles and Normal
Woear Parts (except as noted below) or transaxles as the companies that manufacture these
items furnish their own warranties and provide setvice facilities. For additional information, |
see the warranties covering these particular parts, If you are uncenain whether your unit
contains or is equipped with one or more ofthese parts, consull yourdealer priorto purchase.
Subject to the terms and conditions noted in this Limited Warranty, we shall, at our option,
repair or replace at no costto the original purchaserany part covered by this Limited Warranty
during the applicable warranty period.. * - o . -
Normal Wear Parts are defined as belts, bfades, blade adapters, pneumatictires, headlights' .
and seat covers.These parts are warranted to be free from defects in material and |
workmanship as delivered with the product. Any claim for repair or replacement of Normal-

Wear Parts must be made within thirly (30) days of the date of purchase. No claims involving

damage caused from material use, abuse or misuse will be honored. T

This Murray, Inc. Two (2) Year Limited Warranty is your exclusive remedy; however, this
warranty is void or does:not apply to.any unit that has beentampered with, altered, misused,
abused or used for rental or other commercial and/or professional (non-homeowner) uses.
Your warranty does notcover minor mechanical adjustments which are not dueto any defect
in material or workmanship, For assistance in making such adjustments, consult your 1’
Instruction Book. :

To make a claim undet this Murray, Inc. Two (2) Year Limited Warranty, retum the unit (or
it authorized in advance, the defective part) along with your proof of purchase to an
Authorized Service Center near you. To locate the nearest Authotized Service Center, call
the Central Parts Distributor for yout area shown in the list provided with your unit or check
the Yellow Page listings inyour localtelephone directoty. If you return the entire unit, we will
repair the unit. if we authorize the return of the defective part only, we will either replace or
repair the part. In case of aidefect in a transmission or differential (as distinguished from a
transaxle), the entire transmission ordifferential must be returned since they do not include
user serviceable parts. : '

This Murray, Inc. Two (2) Year Limited Warranty gives you specific legal rights, and you
may also have other rights which vary from state to state. This Limited Warraniy.is given,
in lieu of all other expressed and-impiied warranties including the implied warranty of
merchantability and warranty of fitness for a particular purpose. if you need additional
information on this written warranty or assistance in obtaining service, write or call:

MURRAY, INC.
Outdoor Power Equipment
PO Box 268
Customer Service Department -
Breniwood, Tennessee 37027
Telephone 1-800-251-8007.




